
 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
  

Nelson Wastewater Treatment Plant  

Process Capability Assessment 
PREPARED FOR Nelson City Council | June 2023 





 

Nelson City Council // North Nelson WWTP Process Capability Assessment           i 
 

Revision schedule 
 

Rev No Date Description Prepared by Checked by Reviewed by Approved by 

A 19/12/22 Draft for Client Comment AW KN CM SS 

B 30/03/23 Final AS KN KH SS 

C 31/05/23 Updated for Design Horizon AS KN KH SS 

D 09/06/23 Updated flows and loads charts 
and 22/23 compliance data AS KN KH RS 

 
 
 
  



Nelson City Council // North Nelson WWTP Process Capability Assessment           ii 
 

This document was prepared by Stantec New Zealand (“Stantec”) for the account of Nelson City Council (the “Client”). 
[...]
increase the plant capacity to accommodate the anticipated population increase. The upgrade included a new pre-
treatment facility (i.e., primary clarifier, trickling filter, flow buffer), partitioning of the existing oxidation pond into 16ha 
facultative and 10ha maturation areas, and a new downstream wetland.  

Minor modifications at NWWTP have occurred since, including addition of aerators and monitoring probes (for dissolved 
oxygen, DO, and oxidation-reduction potential, ORP) in the facultative pond and covering the trickling filter. The 
facultative pond was desludged in 2014, with sludge initially stored on-site in geobags in the flow buffer area and then 
disposed off-site at the landfill. The flow buffer area was taken offline while used to store sludge and then returned to its 
original purpose of providing flow buffering when all the stored sludge had been removed.  

There have also been upgrades to the wastewater network. Recent upgrades include pipe relining to reduce inflow and 
infiltration and addition of screening at one of the main pump stations (Neale Park).  

1.3 PCA Objectives 
The objectives of this PCA are as follows: 

• Assess NWWTP’s design hydraulic capacity against its current and future flows at both dry and wet weather 
conditions. 

• Analyse capacity of each process unit to treat wastewater to a specified quality parameter (e.g., TSS, BOD, 
pathogen concentration) by comparing NWWTP’s process design capacity against its current and future flows and 
loads. 

• Summarise the current condition of civil, mechanical, and electrical process equipment based on existing 
information provided by NCC. 

• Review the process data that has currently been collected, and outline data monitoring gaps in conjunction with the 
work that is being undertaken through the consent renewal process. 

• Assess the performance of the NWWTP against the current and expected Nelson Resource Management Plan 
(NRMP) as well as the current Resource Consent (RC). 

• Assess the levels of risk associated with the different processes with respect to technical or compliance criteria. 

 



Nelson City Council // North Nelson WWTP Process Capability Assessment           2 
 

The design horizon adopted for this PCA is 2059, which is based on a reconsenting horizon of 35 years. 

1.4 Report Purpose 
The purpose of this report is to document the findings of the NWWTP Process Capability Assessment (PCA) to inform 
the reconsenting process, assess plant performance from a treatment process perspective, and identify any information 
or data gaps that may be required for reconsenting.  

1.5 Input Information 
Stantec has carried out this PCA as a desk-top exercise only and has relied on information provided by NCC and 
Nelmac. Stantec has not carried out any site inspections or other investigations to verify the accuracy of this information.  

Several documents and data sources were provided by NCC and Nelmac to inform the PCA. These documents 
included: 

• Resource consents and permits 

• Nelson Wastewater Treatment Plant Upgrade – Final Design Report (OPUS, 2006) 

• Drawings (OPUS, 2006) 

• Operation and Maintenance Manual (OPUS, 2007) 

• Pond Management Plan (Nelmac, 2021) 

• Odour Management Plan (Nelmac, 2022) 

• Operation records (log sheets) 

• Data including compliance (monthly consent sampling) and plant monitoring data   

• Population projections 

• Asset registries and condition assessments (Nelmac, 2021). 

  



 

Nelson City Council // North Nelson WWTP Process Capability Assessment           3 
 

2 Description of Existing WWTP 
2.1 Overview 
The NWWTP receives wastewater from the northern catchment of Nelson City. The plant was designed to: 

• Remove gross solids at the inlet works. 

• Buffer peak flow at the inlet works (diurnal peaks) and flow buffer pond (wet weather flows) 

• Pre-treat raw wastewater for Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) removal, as 
and when required for pond health. 

• Pond-based treatment for BOD and TSS removal. 

• Disinfection using the maturation pond and wetland system. 

The preliminary treatment at the inlet works is provided by a horizontal grit trap and a 3 mm step screen. All flows are 
passed through the inlet works. The inlet pump station downstream of the inlet works can divert flow to three different 
streams: flow buffer storage, pre-treatment, or bypass to the facultative pond. 

Flow buffer storage is used during periods of high influent flows, which typically occur during rainfall events. Once the 
high inflows end, the flow buffer storage is drained to the Interstage Pump Station No. 2. The downstream ponds and 
wetland system also provide flow buffering. 

The pre-treatment plant consists of a clarifier and trickling filter and can be used or bypassed depending on the needs of 
the facultative pond with respect to pond health. The clarifier removes readily settleable solids and a portion of the 
influent BOD load, whilst the trickling filter is a fixed film treatment process designed to further reduce the BOD of the 
wastewater. The trickling filter also reduce sulphide loads to the ponds. Primary sludge from the clarifier can be 
thickened for disposal off-site to Bell Island WWTP, however it is typically directed to the facultative pond via Interstage 
Pump Station No. 2. Sloughed biomass from the trickling filter is also directed to the facultative pond via the same pump 
station. Supernatant from the sludge thickening system is typically returned to the head of the inlet works. 

The facultative pond (or P1), maturation pond (or P2) and wetland system collectively provide the final treatment prior to 
discharge to Tasman Bay via an ocean outfall. Sludge accumulates in the facultative pond as well as the maturation 
pond and wetland system, albeit to a much lesser degree. If required, the relocatable seeding system can be used to 
transfer algal from another pond or wetland and sodium nitrate can be dosed upstream of the facultative pond.  

Malodorous air extracted from the covered process units (inlet works, trickling filter, interstage pump station No.2, and 
sludge handling) is treated via a biofilter.   

The overall layout of NWWTP is shown in Figure 1, with the pre-treatment plant layout shown in Figure 2. 



Nelson City Council // North Nelson WWTP Process Capability Assessment           4 
 

 
Figure 1 Aerial photograph showing key components of NWWTP 

 

 
Figure 2: Aerial photograph showing key components of NWWTP Pre-treatment Plant (P1 in background) 

 

2.2 Process Flow Diagram 
Figure 3 presents a process flow diagram (PFD) of the NWWTP from the final design report (2006), updated to reflect 
the current situation as at June 2023.    

 

P1 

P2 

Inlet Works & 
Pre 

Flow buffer 
storage 

Discharge 
Channel 

Solids 
Handling 

Inlet 
Works 

Clarifier 

Trickling 
Filter 

P1 

Flow buffer 
storage 



 

Nelson City Council // North Nelson WWTP Process Capability Assessment           5 
 

 
Figure 3: North Nelson WWTP process flow diagram  (Stantec 2023 ) 



Nelson City Council // North Nelson WWTP Process Capability Assessment           6 
 

2.3 Process Unit Summary 
A summary of the process units at the NWWTP including their characteristic size is presented in Table 1. The 
information included in Table 1 was sourced from manuals and design information provided by NCC. It has not been 
verified by Stantec, either by on-site inspection or other investigations. Some plant and equipment may have been 
replaced or substituted either at or after time of original installation.   

Table 1: Process unit summary and design capacity  

Process Unit No. Characteristic Size Comments 

Influent Flow Meter 1 900 mm ABB magnetic flow meter 

Grit Chamber 1 2 mm particle removal at 700 L/s Concrete 

Grit Chamber 
Submersible Pump 1 10 L/s @ 3.5 mH2O TDH Flygt DF6068 MT472 

Grit Classifier 1 12 L/s, 350 kg/d Huber Tech 

Inlet Step Screen 1 3 mm, 700 L/s 
Hydropress: Sindico 
SSL2000X1165X3 
Refurbished in August 2020 

Screw Press 1 2 m3/h 
Minimum solids concentration: 25 wt% Screen press: Sindico SP200/1200 

Bypass Channel 1  EWM 

Inlet Pump Station 1 42 m3  

Clarifier Feed 
Submersible Pump 2 382 L/s @ 10.6 mH2O TDH Flygt NP3301 LT620 

Clarifier Inlet Flow 
Transmitter & Sensor 1 350 mm ABB 

Flow Buffer Feed 
Submersible Pump 2 139 L/s @ 8.3 mH2O TDH Flygt NP3202 MT641 

Flow Buffer Storage 1 16,000 m3 Earth embankment pond 

Primary Clarifier 1 
20 m dia 
Maximum SOR: 95 m3/m2/d 
HRT: 1.1 h 

Peripheral drive scraper arm 
30,000 m3/d 

Desludge Pump 2 12 L/s @ 4.8 mH2O TDH Flygt NT3085 MT461 

Interstage Pump Station 
No. 1 1 20 m3 Concrete cast into Primary Clarifier 

wall 

Trickling Filter Feed 
Pump 2 382 L/s @ 5.8 nH2O TDH Flygt NT3301 LT812 

Trickling Filter Inflow 
Flow Transmitter 1 350 mm ABB 

Trickling Filter  

7,600-30,000 m3/d 
2-30 revs / h 
15m diameter 
3.5m depth structured plastic media 

Covered, concrete tank with 
underdrain 
Rotary distributor with four arms 
Ecomachine EM46 distributor 
AccuPAC VF5000 media 
AccuGrid WG 2424 surface grating 
Fan forced ventilation 



 

Nelson City Council // North Nelson WWTP Process Capability Assessment           7 
 

Process Unit No. Characteristic Size Comments 

Interstage Pump Station 
No. 2 1 65 m3 Concrete 

Trickling Filter Recycle 
Submersible Pump 1 88 L/s @ 8.9 mH2O TDH Flygt NT3153 MT432 

Trickling Filter Recycle 
Flow Transmitter 1 150 mm ABB 

Facultative Pond Feed 
Pump 2 388 L/s @ 5.2 mH2O TDH Flygt NT3301 LT814 

Facultative Pond 1 16 ha, 1.5 m deep Earth embankment pond 

Facultative Pond Aerator 4  Sindico S & N 1600 

Maturation Pond 1 10 ha, 1.5 m deep Earth embankment pond 
Partitioned to give 3 zones  

Maturation Pond Bar 
Screen 1   

Wetland 2 13 ha in total 
40% shallow area, 60% deep area 

Wetland 1 & 2 
Each wetland has three deep cells 
about 800mm deep and two 
shallower cells about 300mm deep. 

Algae Reseeding System 1  
Relocatable pump and above 
ground pipework, mobile diesel 
generator  

Final Effluent Channel 1 9 m wide, 3 m deep Earth embankment channel 

Effluent Channel Flow 
Transmitter 1  ChannelMag 

Ocean Outfall 1 900 mm diameter concrete lined steel, 
about 430m long with diffuser at tip1  

Perpendicular to shoreline, 
discharges approx. 350m offshore 

Unthickened Sludge 
Storage Tank 1 144 m3 

Circular, mild steel with a 
polyethylene liner, and concrete 
base 

Unthickened Sludge 
Storage Tank Mixer 1 1.5 kW Propeller type mixer 

Sulzer ABS RW3021 

Unthickened Sludge 
Transfer Pump 2 8 L/s @ 2 mH2O TDH Flygt TF551 

Flocculation Chamber 1  Concrete 

Flocculation Chamber 
Mixer 1 0.75 kW Smith & Loveless 

Polymer Makeup & 
Dosing System 1 

Hopper, screw feeder, wetting head, 
makeup tank, storage tank, aging tank, 
duty diaphragm dosing pump 

Smith & Loveless EM P20C/3/3 

Rotary Drum Thickener 1 21 m3/h, 8.5 wt% solids output 
9 rpm 

Smith & Loveless 
Eccomachine Model EM 139SM1A 

 
 
 

1 Diffuser structure: 9 outlet holes on the top half of the pipe, each 0.3mx0.3m with alternating opening angles, equally spaced over 20m 
from outlet tip. 1 outlet hole at the end of the pipe parallel to the seabed and fitted with a 0.3m diameter conical reducer. 



Nelson City Council // North Nelson WWTP Process Capability Assessment           8 
 

Process Unit No. Characteristic Size Comments 

Thickened Sludge 
Storage Tank 1 72 m3 

Circular, mild steel with a 
polyethylene liner, and concrete 
base 

Thickened Sludge 
Storage Tank Mixer 1 3 kW Top propeller type mixer 

Sulzer ABS 

Thickened Sludge 
Transfer Pump 1 3 L/s @ 4 mH2O TDH Flygt TF381 

Biofilter Fan 2 15 kW Hartzell 

Biofilter 2 
Slotted pipe, 100 mm pea gravel, biofilter 
media (bark mulch, loam topsoil, crushed 
shell), water spray, underdrain pipework 

Earthen bund with 1.5 mm HDPE 
liner 

Potable Water Tank 4 100m3 total storage 25m3 for fire fighting storage  

Potable Water Pump 2 8.7 L/s @ 8 bar TDH 
Brown Brothers 
VFDs maintain pressure in on-site 
potable water network 

 
 

3 Current Plant Operation 
This section provides a high-level summary of the current plant operations. It is based on the final design report (2006), 
updated to reflect Stantec’s understanding from its involvement in the NWWTP Pond Management Team (PMT). The 
current plant operations reflect the relatively low influent loads typically received at NWWTP. As a result, the pre-
treatment facility is usually offline and, despite this, the Facultative Pond is typically underloaded most of the year. 
Underloading poses different operational risks to a higher loaded pond-based system; bringing the pre-treatment facility 
online is one tool the PMT uses to manage these risks. 

 

Inlet Works  

Raw wastewater flows from the Nelson City northern catchment to the Neale Park Pump Station by a variety of gravity 
and pressure mains. The wastewater is screened and then pumped to the Inlet Works of the NWWTP via the nine-
kilometre long, underground Atawhai rising main alongside SH6.  A magnetic flow meter measures the inflow to the Inlet 
Works (FIT0101). 

Grit is removed by the horizontal grit chamber installed in the inlet channel to protect downstream equipment from 
damage. The grit is collected in the grit sump and pumped to the grit classifier. The grit classifier consolidates the grit 
material and resulting water is returned to the inlet channel, upstream of the Screen. The grit extraction system is 
operated automatically on time intervals. 

The 3 mm step screen removes gross pollutants (e.g., rags, plastic, personal care products) which may damage 
downstream equipment or reduce treatment efficiency. The step screen consists of a set of stationary and moving 
laminates; the moving laminates transport the screenings up the stationary laminates to the discharge point at the top of 
the screen. The screen runs automatically for set period when the differential pressure (measured by water level) 
setpoint across it is reached. The screenings are discharged to the screw press for washing and dewatering and 
collected at the bagging system for off-site disposal. The screw press runs automatically for a set period after the step 
screen has run for a set number of cycles. 

A passive bypass channel was constructed as part of the Inlet Works. During high flow events or when the step screen 
becomes blocked, influent wastewater will automatically flow over the bypass weir and into the bypass channel. The 
bypass channel has stop logs to alter its discharge point to divert flow to either the facultative pond (normal bypass 
operation) or the Inlet Pump Station.  

 

 



 

Nelson City Council // North Nelson WWTP Process Capability Assessment           9 
 

Inlet Pump Station 

During normal operation, all wastewater flows from the Inlet Works to the Inlet Pump Station. The Inlet Pump Station 
buffers out peaks in plant inflow and directs flow to the flow buffer, pre-treatment, or the facultative pond.  

The Inlet Pump Station contains four submersible pumps; two Clarifier Feed Pumps that feed the pre-treatment facility, 
and two Flow Buffer Pumps. A fixed overflow weir within the pump station controls the flow to the facultative pond. Under 
normal operation, all flows less than 30,000 m3/d are directed to the facultative pond.  

The two Clarifier Feed Pumps operate in a duty / standby configuration and convey flow to the pre-treatment facility. The 
pumps are equipped with a variable frequency drive (VFD) which allow for flow adjustment to the pre-treatment facility. 
Flow to the Clarifier is measured by a magnetic flow meter (FIT0108). The pre-treatment facility is currently only used if 
pond health conditions require the loading to the Facultative Pond to be reduced; in this situation all flows up to 30,000 
m3/d are directed to the pre-treatment facility.  

The two Flow Buffer Pumps operate in a duty / standby configuration and can pump up to 12,000 m3/day to the Flow 